

Sickle Cell Disease and/or Asplenia with Fever or Acute Illness Greater than 1 month old Pediatric Admission Orders

K07002307 Jun/7/2002 M SCA,TEST Visit

ER0000145/12 HCN: 22222222 Van den Hof, TEST / TEST, Maureen Dec/8/2012

Pallent.			маи	reenDec/8/2012
□Alert Record Reviewed	□No Allergies	Known		
□Allergies-Adverse Reaction	ns-Cautions:			
Age Patient's W	/eiaht	ka	Date of Patient's Wei	ght
DIAGNOSIS:		3		<u> </u>
Items preceded by a bullet (•) are active orders	Items pr	eceded by a checkbox	() are only actioned if checked (√)
Refer to APPHON website for sickle cell disease in Canada	or the link to the (CanHaem	Consensus Statemen	t on the care of patients with
<u>GENERAL</u>				
Admit to	Adm	itting phy	sician:	
ACTIVITY				
□Activity	⊔Incer	ntive Spiro	metry	
DIET/FLUIDS				
□ Diet as tolerated Diet • Avoid very cold drinks and c	affeine if in nain			
□NaCl 0.9% (1 1/2 x mainte		um 150 r	nl /hour)	r IV or oral equivalent
□NaCl 0.9% (3/4 x mainten	nance rate; maximu	ım 150 m	L/hour) mL/hour	IV or oral equivalent if acute chest
syndrome is suspected	,		, 	•
MONITORING				
BP, HR, RR, Temp every h	nour until stable, th	en every	4 hours	
□Intermittent pulse oximetry	monitoring every h	nour until	stable, then every 4 hou	rs.
□Continuous pulse oximetry				
 Keep oxygen saturation ab 	ove 94%. Apply ox	kygen and	I notify most responsible	prescriber and respiratory therapist
LAB/INVESTIGATIONS				
		greater th	nan or equal to 38° C on	e hour apart or greater than or equal
to 38.3° C, or if patient appe □CBCD		freque	ncy	
□Reticulocyte Count	□daily	freque	ncy	
□Na ⁺ , K ⁺ , BUN, creatinine			ncy	
□ALT, AST, bilirubin (total ar	nd direct) □daily	/ freque	ncy	
□Blood gas, blood glucose, l				
□NPA (PCR) for: □Influenza				uired)
☐Throat swab for mycoplasn	9 (if extended viral p	anei not av	raliable)	
□Other				
MEDICATIONS				
 Complete APPHON Sickle 	Cell Disease Pain	Admissio	n order set if needed for	pain management
For all patients with fever ar				
□cefTRIAXone (100 mg/kg/c				
				ial dose(patients greater than 5 kg, the tepinephrine as per IWK DDG)
•		•		children 5 years and under)
				g PO/BID (in addition to cefTRIAXone
Suspected meningitis:	g/kg/dose, maxima	111 000 TH	j/d030)ni	TO DID (III addition to contributions
•	g IV q12h (first dos	e 100 mg	/kg/dose, then 50 mg/kg	/dose q12h, maximum 2000 mg/dose
• ADD vancomycin (in addit				
□Less than 12 years of age:				
☐12 years of age and older:	vancomycin (15 m	ng/kg/dos	e, maximum 1000 mg/do	ose)mg IV q8h
DATE (yyyy/MON/dd) Time (24	4hr/hh:mm) Prescrib	per Signatu	re I	Printed Surname/Registration #
DATE (MAN/MON/dd) Time (OA	(hr/hh·mm) Vorifical	Dy /Ciana	auro)	Printed Surname
DATE (yyyy/MON/dd) Time (24	an/mi.min) veniled	Dy (Signa	lui <i>c)</i> l	TITICU SUITIAITIE